



Declaration of test results

2017-Efectis-R002195-D

Efectis Nederland BV hereby declares that the ISODUCT chimney system

Internal Diameter : 200 mm

External Diameter: 270 mm

Fire tests performed at Stoutenbourg B.V. by Efectis Nederland on

21/11/2017 – 29/11/2017 according to:

NEN-EN 1859:2009+A1:2013, heat stress test and thermal shock test

NEN-EN 1856-1:2009, resistance to fire (internal to external)

The system complied the criteria for thermal performance and gas tightness. The declared distance to combustibles is G10

The complete details of the test performed and the results are recorded in the Efectis Nederland test report 2017-Efectis-R002195.

This declaration is not a substitute for the above mentioned test report.

Place and date:

Bleiswijk (NL), December 19, 2017

On behalf of Efectis Nederland BV:

This declaration is issued to:

Stoutenbourg B.V.
Herderlaan 20
3851 BD ERMELO
NEDERLAND

A handwritten signature in black ink, appearing to be "P.B. Reijman".

Ing. P.B. Reijman
Project leader special testing